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i HK LEE HING INDUSTRY CO., LIMITED i ”

Client
Zrtor itk IF Junfeng Building, Gongle, Xixiang, Baoan District,
Address Shenzhen, Guangdong, China 0
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o Spring Impact Hammer
Description

AL SR A LX-IK07
Model/Type
il &
HK LEE HING INDUSTRY CO., LIMITED
Manufacturer

M Rms

Serial No.

GRS

Asset No.

R UISE: 2015403 H14H
Date of Test Y M D
FEmERE 2015403 H13H
Date of Receipt Y M D

HEHEN -
Approved Signatory

B K-
Inspected by
A E
Tested by

LX1503168099

T 7 Gt

AsEg bl TTREMTE
Address: No. 163. Pingyun Rd.
B A HIE: 020-38699959,3 60 ,38698685  Tel.: 020-38699959,38699960,38698685

fEH.: 020-38698685, 510656 Fax: 020-38698685 , Post Code: 510656
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of HuangPu Ave. Guangzhou. Guangdong. China
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( All data issued by this station are traced to National Primary Standards and International System

Units(ST).)
2. ARgE 5 SR EE 5 B 9% (The results relate only to the tested)o

3. ARG E M, AR ZHE I ARK R

(This test shall not be reproduced except in full , without the written approval of our laborato

4. AR RAL IR A YA AR A 71 BT Rk 2 H A TR Y sk

&

(If there is any objection concerning the test, the client should inform the calibration 1 0 ithin 15

days from the date of the device under test report return to the client.)

S5AEBA T “PALER “Pass”,  “F K “Fail” “N/A”AE “Not Applicable”
(In the datesheet."P" represents "Pass" and "F" represents "Fail" and "N/A" repre

6. MEFH T “rrrrpin” fRg “rmrrx107”, Bl “1.1E-6” RE “1.1x

Applicable".)

(In the datesheet."****E**" represents "****x10**", for example"1.1E-6" repr#nts "1.1><10'6".)

7. ARSI ) AR S A B 3R] %50 H CNAS AT, B H ¥ ] Ev
€S

(Reference documents for the Test and the CNAS accreditation range,
the accreditation by CNAS):

GRGIL.WI-LX-09-816-2008 {3 5ol S48 M HLTE ) .

[ECNASIA T A -
cope of the data is not within

8. AR YK AL A 1 32 ZE0 S bRitE( Main Standards of MeQent Used in the Test.):

N 4 B i T
Description / Model Serial Ne C Ne
A SRR E /C T~

CJ010207 L
XZ

A2 R/ (1725) mm LXRO1

9. A ML . EEZE (Place and %mental conditions of the test):

Mol ASLiE

10. T YA H #A(Du 2016407 08 H

WEF5A 24O
Due Date

021506646  2016-01-22

15010000109 2016-1-12

BRI
Technique Character

1.0%

+(0.020-0.040)mm

R 2 C AH i 50  %RH

Place ‘Q Temperature Relative Humidity
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RESULTS OF TEST

B2 LX2015035502991 % 03 gk 3|
Report No. Page of
1. Appearance: Pass; O
2. Impact Energy Test (J): Q

. Measured Conclusion

Nominal Value Average Error Tolerance (P/F)
2.0 1.980 +0.020 2.0+0.10 P
3. Impact Hammer Head Radius: ;
. . Conc
Specification (mm) Measured Value (mm)
10 10 E :
(UL FFED
(The below is blank)
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Notes:
1 518 (Conclusion):  Frka i H &
2 ML R Y RAE L JEFEE% ret =3.0%/0.3mm (k=2) ;
The expanded uncertainty of the él.lent results;
(& (JTF1059.1-201231 EETE S HRR) )
According to JJF1059.1-2

ation and Expression of Uncertainty in Measurement;
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